. 50 = H = 1201 Leopard Street
S E "‘%L‘g_ City of Corpus Christi Corpus Christi, TX 78401

§ HEr : cctexas.com
N S Meeting Minutes
imma
City Council
Tuesday, January 28, 2025 11:30 AM Council Chambers
Addendums may be added on Friday.
A. Mayor Paulette Guajardo to call the meeting to order.
Mayor Guajardo called the meeting to order at 11:37 a.m.

B. Invocation to be given by Reverend Claude Axel with Mount Pilgrim Baptist

Church.

Reverend Claude Axel with Mount Pilgrim Baptist Church gave the invocation.

C. Pledge of Allegiance to the Flag of the United States and to the Texas Flag to be
led by Leslie Rose Davis , 12th grader from West Oso High School.

Leslie Rose Davis, 12th grader from West Oso High School, led the Pledge of
[...]
Conor Rice, Corpus Christi, TX, encouraged Council to hold the workshop prior to the
Coastal Bend Legislative Day in Austin.

Mayor Guajardo closed public comment.

Council Member Paxson moved to approve the motion as amended, seconded by Mayor
Guajardo. This Motion was passed as amended and approved with the following vote:

Aye: 7 - Council Member Barrera, Council Member Vaughn, Council Member Roy, Mayor
Guajardo, Council Member Cantu, Council Member Scott and Council Member Paxson

Nay: 2 - Council Member Hernandez and Council Member Campos

City of Corpus Christi Page 12 Printed on 2/5/2025


https://corpuschristi.legistar.com/gateway.aspx?m=l&id=/matter.aspx?key=23174

City Council Meeting Minutes January 28, 2025

Abstained: 0

Enactment No: M2025-013

31. 25-0123 Discussion and possible action on future preparation for severe weather
emergency operations. Review of current issues and complaints associated with
temporary homeless shelter use at the Natatorium, as requested by Council
Members Sylvia Campos, Eric Cantu, and Gil Hernandez.

Mayor Guajardo referred to Item 31.

Council Members, City Manager Peter Zanoni, Fire Chief Brandon Wade, Emergency
Management Coordinator Jace Johnson, and CEO of Corpus Christi Regional
Transportation Authority (CCRTA) Mike Rendon discussed the following topics: a
Council Member expressed concern about the emergency operations during the Arctic
Cold Front; a desire for the City to explore additional funding for homelessness; Council
Members commended City staff for their efforts during the emergency, but improvements
can be made on future preparation; and the CCRTA worked diligently with fire, police and
emergency management during this critical time.

P. EXECUTIVE SESSION: (ITEMS 32 - 36)

32. 25-0115 Executive session pursuant to Texas Government Code § 551.071 and
Texas Disciplinary Rules of Professional Conduct Rule 1.05 to consult with
attorneys concerning legal issues related to Articles Il (including Sections 16, 17,
and 18), Ill, and IV of the Corpus Christi City Charter; Texas Local Gov't Code §
102.001, et. seq.; Corpus Christi City Code § 2-51, et seq., 16-1, et. seq., Texas
Gov't Code § 418.108, et seq., legal authority for response to emergencies and
operation of emergency shelters, other provisions of the City Code and/or City
Charter, and other legal matters related to the administration of emergency
responses and shelters.

This E-Session Item was discussed in executive session.

33. 25-0092 Executive session pursuant to Texas Government Code § 551.071 and
Texas Disciplinary Rules of Professional Conduct Rule 1.05 to consult with
attorneys concerning legal issues related to the potential purchase of
desalinated water from CC Polymers, including, but not limited to, state and
federal laws and EPA and TCEQ regulations related to the intake and transfer of
water

This E-Session Item was discussed in executive session.

34. 24-2083 Executive session briefing pursuant to Texas Government Code §
551.071 and Texas Disciplinary Rules of Professional Conduct Rule 1.05 to
consult with attorneys concerning legal issues related to SOAH Docket No.
473-24-19854, PUC Docket No. 56427, Petition by Outside City Ratepayers
Appealing the Water Rates of the City of Corpus Christi, including potential

City of Corpus Christi Page 13 Printed on 2/5/2025


https://corpuschristi.legistar.com/gateway.aspx?m=l&id=/matter.aspx?key=23186
https://corpuschristi.legistar.com/gateway.aspx?m=l&id=/matter.aspx?key=23178
https://corpuschristi.legistar.com/gateway.aspx?m=l&id=/matter.aspx?key=23155
https://corpuschristi.legistar.com/gateway.aspx?m=l&id=/matter.aspx?key=23051

City Council Meeting Minutes January 28, 2025

consideration of settlement offer(s) and actions related thereto

This E-Session Item was postponed.

35. 25-0093 Executive session pursuant to Texas Government Code § 551.071 and
Texas Disciplinary Rules of Professional Conduct Rule 1.05 to consult with
attorneys concerning legal issues related to personnel matters, the FMLA,
federal & state antidiscrimination laws, and other laws and regulations

This E-Session ltem was postponed.

36. 25-0089 Executive session briefing pursuant to Texas Government Code §
551.071 and Texas Disciplinary Rules of Professional Conduct Rule 1.05 to
consult with attorneys concerning legal issues related to Samantha Huerta v.
City of Corpus Christi et al, including potential consideration of settlement
offer(s) and actions related thereto

The following motion was considered:

Motion to authorize the City Manager or designee to execute all documents necessary to
settle the case of Samantha Huerta v City of Corpus Christi and Nancy Ruedo in an
amount not to exceed $198,500.

Council Member Barrera moved to approve the motion, seconded by Council Member
Roy. This Motion was passed and approved with the following vote:

Aye: 9 - Council Member Barrera, Council Member Vaughn, Council Member Hernandez, Council
Member Campos, Council Member Roy, Mayor Guajardo, Council Member Cantu,
Council Member Scott and Council Member Paxson

Abstained: 0

Enactment No: M2025-014

Q. ADJOURNMENT

There being no further business, Mayor Guajardo adjourned this meeting at 9:27 p.m.

City of Corpus Christi Page 14 Printed on 2/5/2025


https://corpuschristi.legistar.com/gateway.aspx?m=l&id=/matter.aspx?key=23156
https://corpuschristi.legistar.com/gateway.aspx?m=l&id=/matter.aspx?key=23152

Monday, January 27, 2025

Public Comment & Input Form

For City Council Meetings, Board Meetings, & Commission
Meetings

To submit a service request, ask a question, report a violation, browse city-required permit forms or
access services online, click here:
Access Online Services
To continue submitting a written public comment
click Next below.

Public Comment & Input Form
For City Council Meetings, Board Meetings, & Commission Meetings

Date of Meeting Tuesday, January 28, 2025
Name John Weber
Address 609 Naples St

Corpus Christi, TX, 78404

Please select the Board, Committee,

. City Council
or governing body that your
comments are directed to:
Are you a resident of Corpus Christi? Yes
What district do you reside in? District 2
Topic Water
Agenda Item Number Public comment

Comment
Please see attached document for your reference. Thank you.

Upload supporting images or
documents. Q 1.28.25 Written_7868.docx

Provide an email to receive a copy of  js_weber@hotmail.com
your submission.


https://311.cctexas.com/
https://cctexas.jotform.com/uploads/julissar/202374268251150/6137987237215027814/1.28.25%20Written_7868.docx

Lockwood, Andrews
Io & Newnam, Inc. Wastewater Treatment Plant
A LEOD A DALY COMPANY Asset Evaluation

SUBIJECT: City of Corpus Christi Master Planning and Impact Fee Study
PD Project # 12383-00
Wastewater Treatment Plant Asset Evaluation (LAN Project 130-10987-000)

DATE: August 2023
TO: Kim Keefer, P.E.
Pape-Dawson Engineers, Inc.

2000 NW Loop 410, San Antonio, TX 78213

FROM: Scott Harris, P.E., ENV 5P

Scope of Services

In support of the City of Corpus Christi's Impact Fee Study, Pape-Dawson Engineers are updating /
developing master plans for the City's water, wastewater, stormwater, and roadway infrastructure. LAN
supported Pape-Dawson by completing this asset evaluation of the existing wastewater treatment plant
facilities. This asset evaluation included a condition / capacity assessment of six (6) wastewater treatment
plants: Allison, Broadway, Greenwood, Laguna Madre, Oso, and Whitecap.

Figure 1: City of Corpus Christi Wastewater Service Areas and Treatment Plant Locations



Allison Wastewater Treatment Plant

The Allison WWTP facility currently has a capacity of 5 MGD with a 15 MGD 2-hour peak flow. The plant
is able to discharge to two locations: the Nueces River or Nueces Bay. The plant was originally constructed
in 1966 with a major expansion in 1984 to the current capacity. It operates as a conventional activated
sludge process with lift station, screening, grit removal, aeration basins, final clarifiers, tertiary cloth filter,
chlorine disinfection, solids pump station, aerobic digester, and belt filter press.

Broadway Wastewater Treatment Plant

The Broadway WWTP currently has a capacity of 8 MGD with a 20 MGD 2-hour peak flow. It discharges to
the Corpus Christi inner harbor. The plant constructed from 2013 to 2016 replaced the original plant built
in 1938. The plant operates as a conventional activated sludge process and includes influent pumping,
screening, grit removal, four aeration basins, two secondary clarifiers, and UV disinfection.

Yoo b
\.:l wd 14
""l.. - r/
4
(i
L0 -_
y: ¢ . o
. ) O V- N
Ceramic Duck  Lucky Duc Good
Unlimited Wash Unlimited Wash Unlimited Wash
§379%% Per Month $3299 per Month $22% per Month
You Get The Lucky Duck Wash, Plus... You Get The Good Wash, Plus...
@Geramic Coating @ 3-Step Paint Sealant @Bug Breakdown
Enhance the look and durability of your @ Duck Bath @Foam Wash
vehicle with our ceramic coating, .
offering a deeper shine, a smoother @ Lizdoe @Power Sl
finish, and unparalleled protection. @Wax to Seal

.. And many more!









Monday, January 27, 2025

Public Comment & Input Form

For City Council Meetings, Board Meetings, & Commission
Meetings

To submit a service request, ask a question, report a violation, browse city-required permit forms or
access services online, click here:

Access Online Services

To continue submitting a written public comment

click Next below.

Public Comment & Input Form
For City Council Meetings, Board Meetings, & Commission Meetings

Date of Meeting
Name

Address

Please select the Board, Committee,
or governing body that your
comments are directed to:

Are you a resident of Corpus Christi?
What district do you reside in?

Topic
Agenda Item Number

Comment

Tuesday, January 28, 2025
Lowell Gaut

3431 Ocean Dr
Corpus Christi, Texas, 78411

City Council

Yes

District 2
Public Libary

unknown

| urge you to Please support reappointment of the 4 current Libary Board members requesting

Reappointment.
Thank you.


https://311.cctexas.com/

Monday, January 27, 2025

Public Comment & Input Form

For City Council Meetings, Board Meetings, & Commission
Meetings

To submit a service request, ask a question, report a violation, browse city-required permit forms or
access services online, click here:

Access Online Services

To continue submitting a written public comment

click Next below.

Public Comment & Input Form
For City Council Meetings, Board Meetings, & Commission Meetings

Date of Meeting
Name

Address

Please select the Board, Committee,
or governing body that your
comments are directed to:

Are you a resident of Corpus Christi?
What district do you reside in?

Topic
Agenda Item Number

Comment

Tuesday, January 28, 2025
CHERYL MARTINEZ

326 COUNTRY CLUB DRIVE
CORPUS CHRISTI, TX, 78412

City Council

Yes

District 2
ANIMAL CONTROL

n/a

I will be at council since animal control has yet to respond to me about the report requested. | also
submitted an open records item for a different item weeks ago and have not received it.

Provide an email to receive a copy of
your submission.

cmmutt70@aol.com


https://311.cctexas.com/

Tuesday, January 28, 2025

Public Comment & Input Form

For City Council Meetings, Board Meetings, & Commission
Meetings

To submit a service request, ask a question, report a violation, browse city-required permit forms or
access services online, click here:
Access Online Services
To continue submitting a written public comment
click Next below.

Public Comment & Input Form
For City Council Meetings, Board Meetings, & Commission Meetings

Date of Meeting Tuesday, January 28, 2025
Name Lisa Gerdes
Address 9841 SPID

Corpus Christi, TX, 78418

Please select the Board, Committee,

or governing body that your City Council

comments are directed to:

Are you a resident of Corpus Christi? Yes

What district do you reside in? District 4

Topic Emergency Refuge Center
Agenda Item Number 25-0058

Comment

We at Rising Tide Ministries want to thank the Mayor, all city council members and city staff for their hard
work in providing the Emergency Refuge Center for our homeless community during the recent freezing
weather. It is a huge undertaking to provide for a group of people with diverse needs while at the same
time addressing safety and budget concerns. With such a large project and the number of people involved
we believe they did a great job.

We have worked with the Mayor, city council and staff over the past 4 years and have found them to be
professional and responsive to the needs of the community. On countless occasions we have reached out
and received assistance or clarity on an issue.

Through Rising Tide Ministries A Way Home Program, working together with city staff, we were able to
send two homeless individuals by Greyhound bus to their families.

We would like to take this opportunity to say thank you for your efforts.


https://311.cctexas.com/

Provide an email to receive a copy of  RisingTideMin@gmail.com
your submission.



Tuesday, January 28, 2025

Public Comment & Input Form

For City Council Meetings, Board Meetings, & Commission
Meetings

To submit a service request, ask a question, report a violation, browse city-required permit forms or
access services online, click here:
Access Online Services
To continue submitting a written public comment
click Next below.

Public Comment & Input Form
For City Council Meetings, Board Meetings, & Commission Meetings

Date of Meeting Tuesday, January 28, 2025
Name Jason Hale
Address 4421 HAMLIN DR

CORPUS CHRISTI, TX, 78411-3059

Please select the Board, Committee,

. City Council
or governing body that your i
comments are directed to:
Are you a resident of Corpus Christi? Yes
What district do you reside in? District 1
Topic Drought Contingency Plan
Agenda Item Number 29, file #24-1126
Comment
Please see attached
Upload supporting images or
documents. a City Council Comments January 28th ... .pdf

Provide an email to receive a copy of  jasonhaletx@gmail.com
your submission.


https://311.cctexas.com/
https://cctexas.jotform.com/uploads/julissar/202374268251150/6138322215719014127/City%20Council%20Comments%20January%2028th%202025%20Jason%20Hale.pdf

January 28th, 2025
Submitted electronically via the City’s Public Comment / Input Form

Re: Agenda item 29, file # 24-1126, City’s Drought Contingency Plan and ordinance
amending City Code of Ordinances Chapter 55, Article XIl Water
Resource Management sections 55-151,55-152,55-153,55-154

Dear Council Members,

Thank you for taking comments on the newly proposed 2025 Drought Contingency Plan
(DCP). The new plan is very different from the 2018 DCP plan, containing numerous changes to
restrictions and surcharges. | believe it will take residents a few weeks to fully assess the new
plan and | hope you will take our input into consideration.

So far, my main concern is that the new plan fails to minimize the adverse impacts of
water supply shortages by putting off significant conservation measures until the water
emergency stage, which by then may be too little too late. Compounding this issue, the City of
Corpus Christi may not qualify for relief from different state and federal agencies unless we have
instituted serious drought measures, leading to a possible lack of help when we need it the
most. Given the importance of reliable access to water and its impact on public health, welfare,
and safety, | urge Council members to consider the comments below regarding the new plan.

1. Surcharges. Industrial surcharge reductions weaken important conservation
incentives

Large volume users make up about 50% of Corpus Christi Water’s (CCW) municipal
sales and CCW's total sales, making this user group very important in terms of conservation
potential. Some of these users participate in the drought exemption fee program which exempts
them from some surcharge fees, but not all of them do. The surcharge fees are important
because they encourage conservation and make up for lost CCW revenue due to lower sales.